
1 
 

                                                                                                                                                                                                                                                                                                                                                                                                                                                              
 
 
 
 
 
 
 
 

December 15, 2021                    Volume 45   Issue 24 
General Application Milestone Codes Pg. 2  
Specific Decision Application Codes Permit Descriptions   Pg. 2 
General Information Pg. 3                                
Water Quality Pg. 4        
Public Notice of Proposed Permit Actions  
            Minor Modifications Issued 
            Administrative Permit Revocations Issued 
            General Permit Authorization Issued 
 
Permit Applications Filed or Acted Upon:  
Division of Land Resource Protection (by county) 
CAFRA Permit Application Pg. 10 
Atlantic Pg. 11 
Bergen Pg. 15 
Burlington Pg. 20 
Camden Pg. 24 
Cape May Pg. 26 
Cumberland Pg. 35 
Essex Pg. 38 
Gloucester Pg. 42 
Hudson Pg. 47 
Hunterdon Pg. 49 
Mercer Pg. 52 
Middlesex Pg. 56 
Monmouth Pg. 66 
Morris Pg. 76 
Ocean Pg. 83 
Passaic Pg. 105 
Salem Pg. 108 
Somerset Pg. 110 
Sussex Pg. 113 
Union Pg. 115 
Warren Pg. 118 
 
Treatment Works Approval (TWA) Permit Applications     Pg. 121 
DEP Permit Liaisons and Other Governmental Contacts Pg. 127 
Governor Phil Murphy                  New Jersey Department of Environmental Protection                    Shawn M. LaTourette, Commissioner 



2 
 

General Application Milestone Codes 
 

Application Approved   F = Complete for Filing   P = Permit Decision Date 
Application Denied   H = Public Hearing Date   R = Complete for Review 
Application Withdrawal   I = Additional Information Requested T = Additional Information Received 
A= Approved    IS = Issued    W= Withdrawn 
C = Cancelled    L = Legal Appeal of Permit Decision  
D= Denied    M = Permit Modification   

 
Specific Decision Application Codes 

 
                                                     O = Other                      REG = HMDC/Pinelands Exemption  
                

Permit Descriptions  
 
CAFRA - A Coastal Area Facility Act permit is required to construct residential, commercial, public, transportation, 
utility and energy-related facilities in the coastal area as defined by the Act. 
 
Coastal Permit: A permit or an authorization issued under this chapter pursuant to CAFRA, the Wetlands Act of 1970, 
N.J.S.A. 13:9A-1 et seq., or the Waterfront Development Law, N.J.S.A. 12:5-3.  
 
Coastal Wetlands: A permit authorizing disturbances to Mapped Tidal Wetlands under the Wetlands Act of 1970, 
N.J.S.A. 13:9A” 
 
Federal Consistency Activity: Certain federal permits, not limited to the U.S. Army Corps of Engineers Dredge and 
Fill Permits, require certification by the DEP prior to the issuance of the permit by the federal agency. 
 
Flood Hazard Area: A Flood Hazard permit or verification is required for disturbances within the floodway, floodplain 
or riparian zone in areas regulated under the Flood Hazard Area Control Act.  
 
Freshwater Wetlands: A Permit (Letters of Exemption, Letters of Interpretation, Statewide General Permit, Open 
Water Fill, Individual, Transition Area Waiver, Water Quality Certificate) is needed prior to engaging in a regulated 
activity in or around freshwater wetlands and associated transition areas.   
 
General Groundwater Petroleum Products Cleanup: This general permit authorizes the surface water discharge of 
treated groundwater previously contaminated with petroleum products. 
 
NJPDES permits: A permit is required for the discharge of pollutants to surface and groundwater, a discharge from an 
indirect user or the land application of municipal and/or industrial residuals. (A more comprehensive definition of 
activities, which require a permit, may be found at N.J.A.C. 7:14A-2.4) 
 
Solid Waste Facility: A permit is required to conduct or operate any solid waste facility as defined under the Solid 
Waste Management Act, N.J.S.A. 13:1E-1 et seq., and N.J.A.C. 7:26-1 et seq. 
 
Highlands Resource: A Highland Preservation Area Approval is required for regulated activities within the Highland 
Preservation Area as defined in the Highlands Water Protection & Planning Act Preservation Area Rules. Highlands 
Applicability Determinations verifies certain exemptions allowed by the regulations. 
 
Tidal Wetlands: A Coastal Wetlands Permit is needed to excavate, dredge, fill or erect structures on coastal wetlands. 
 
Treatment Works Approval: A TWA permit is required for the construction, modification or operation of a treatment 
works, including sanitary/industrial sewage pretreatment or treatment systems, sewage conveyance systems, sewer 
extensions and subsurface sewage disposal systems. 
 



3 
 

Waterfront Development: A permit is required for any project involving the development of waterfront near or upon 
any tidal or navigable waterway in the State. 
 

General Information 
  
The DEP Bulletin is an information service provided by the New Jersey Department of Environmental Protection.  In 
compliance with the Rules and Regulations Governing 90 Day Construction Permits (NJAC 7:1C-1.1 et seq.) this 
semi-monthly publication contains a list of construction permit applications recently filed or acted upon by the DEP.  
Using the Application Milestone Codes located on the inside front cover, interested persons can determine the status of 
Coastal Area Facility Review Act (CAFRA) permits, Federal Consistency Activity permits, Freshwater Wetlands 
Individual and Statewide General permits, General Groundwater Petroleum Products Cleanup permits, Open Water Fill 
permits, Solid Waste Facility permits (SWF), Flood Hazard Area (FHA) permits, Tidal Wetlands permits, Waterfront 
Development permits and Treatment Works Approvals (TWA). In addition, this publication lists status of Highlands 
application and Highlands Applicability Determinations. 
 
In addition, a calendar of Events of Interest and a Schedule of Public Hearings is provided.  The public hearings listed 
do not, however, constitute an official notice.  Environmental Impact Statements acted upon during the period are also 
shown.  Additional information concerning the permit applications can be obtained by calling the project manager at 
the appropriate office listed on the inside back cover. 
 
Public Hearings are held for the purpose of obtaining input and reaction to a proposed rule, regulation, or new program.  
Some hearings may be mandated by law.  Generally, their scope of impact is statewide or of broad general interest and 
open to the public. 
 
Contested Case Hearings are held between the State and a particular party involving an application, enforcement 
violation or an appeal.  Interest in these hearings is generally limited to those directly involved. 
 
DEP Events of Public Interest include public hearings, council meetings, workshops, public information meetings, and 
exams. 
 

Appeals on Applications 
 
 
Any individual who would like to appeal a decision on an application should direct their remarks to: 
 
Office of Legal Affairs 
Attn:  Adjudicatory Hearing Requests 
Department of Environmental Protection 
PO Box 402 
Trenton, NJ 08625-0402  
 



4 
 

Public Notice of Proposed Permit Actions 
(NJPDES Permits) 

12/15/21 DEP Bulletin 
Permit: 
• Name 
• NJPDES No. 
• Type 

Facility Location: 
• Address 
• County 

NJDEP 
• Case Manager 
• Bureau 
• Phone No 

Receiving Discharge: 
• Stream or GW 

Formation or POTW 
• Stream or GW 

Classification 
• Watershed 

Executive Summary 

MEDFORD TWP 
WASTEWATER 
TREATMENT PLANT 
NJ0026832 
DSW Major 

10 FOSTERTOWN RD 
Medford, NJ 08055 

Burlington County 

Molly Jacoby 
 
Bureau of Surface 
Water and 
Pretreatment 
Permitting 
 
(609) 292-4860 

Southwest Br Rancocas Creek 

FW2-NT(C2) 

Rancocas Creek SB SW Branch 

Surface Water Renewal Permit Action - The existing facility discharges 
treated, disinfected, domestic wastewater into the Southwest Branch 
Rancocas Creek, classified as FW2-NT waters. The South Branch 
Rancocas Creek is located within the Delaware River Basin. The 
existing facility has a NJPDES flow value of 1.75 MGD and currently 
discharges a monthly average flow of approximately 1.18 MGD. This 
permit action proposes effluent limitations based on a flow of 1.75 
MGD. Treatment consists of bar screens, grit chambers, aerated 
equalization tank, primary clarifiers, RBC unit with secondary clarifier, 
sand filters, and chlorine contact tank with dechlorination. 

DEERFIELD TWP 
ELEMENTARY 
SCHOOL 
NJ0089001 
DGW 

419 MORTON AVE 
Deerfield Twp, NJ 08352 

Cumberland County 

Keith Howell 
 
Bureau of Ground 
Water, Residuals, and 
Permit Administration 
 
(609) 984-4428 

Brunswick 

II-A 

Ground Water Renewal Permit Action - Deerfield Township 
elementary School has applied for a renewal NJPDES-DGW permit. 
This facility is located on a 18.4 acre parcel in Roesnhayn, NJ, 
Cumberland County. The elementary school is approximately 51,000 
square feet with a functioning capacity of 560 students and staff. This 
facility is serviced by an on-site treatment system which has a 
maximum design flow of 8,400 gallons per day. 

SIKA CORP 
NJ0101389 
DGW 

201 POLITO AVE 
Lyndhurst, NJ 07071 

Bergen County 

Phillip Schocklin 
 
Bureau of Ground 
Water, Residuals, and 
Permit Administration 
 
(609) 984-4428 

Glacial Drift 

II-A 

Ground Water Renewal Permit Action - SIKA Corporation 
manufactures a variety of compounds used in the concrete industry. 
These include: admixtures (which alter the properties of a concrete 
batch), epoxy, sealants and mortars. An unlined lagoon receives storm/ 
surface run-off from the other half of the property and floor drainage 
from one storage warehouse.    Tidal influences from Newark Bay cause 
water to enter the lagoon through the storm drain. Run-off to the lagoon 
is estimated to be 13,930 gpd on an annual basis. 

HAWORTH WATER 
TREATMENT PLANT 
NJ0102440 
DGW 

200 LAKE SHORE DR 
Haworth, NJ 07641 

Bergen County 

Phillip Schocklin 
 
Bureau of Ground 
Water, Residuals, and 
Permit Administration 

Brunswick 

II-A 

Ground Water Renewal Permit Action - Details about this permit may 
be found in the Administrative Record for this activity which are stored 
in the Departments Central File Room. 

  (609) 984-4428   



5 
 

Public Notice of Proposed Permit Actions 
(NJPDES Permits) 

12/15/21 DEP Bulletin 
Permit: 
• Name 
• NJPDES No. 
• Type 

Facility Location: 
• Address 
• County 

NJDEP 
• Case Manager 
• Bureau 
• Phone No 

Receiving Discharge: 
• Stream or GW 

Formation or POTW 
• Stream or GW 

Classification 
• Watershed 

Executive Summary 

JEWEL PRECISION 
NJ0323471 
SIU 

200 COMMERCE RD 
Cedar Grove, NJ 07009 

Essex County 

Femi Ibitolu 
 
Bureau of Surface 
Water and 
Pretreatment 
Permitting 
 
(609) 292-4860 

CEDAR GROVE TWP MUA 
STP 

Significant Indirect User (SIU) New Permit Action - The applicant 
manufactures autoclave sterilization trays and cases that keep surgical 
tools organized and secure under the harsh conditions of the autoclave 
sterilization process. The applicant plans to add an anodizing line to its 
current process operation. Approximately 9,600 GPD of wastewater will 
be discharged through DSN-001L to the Cedar Grove sanitary sewer 
system while residuals will be managed offsite. This facility has a SIC 
Code of 3471; and its proposed discharge from the anodizing line is 
subject to 40 CFR 433.17, Subpart A of the Federal Categorical 
Pretreatment Standards for New Sources under the Metal finishing Point 
Source Category. 



6 
 

The following minor modifications were recently issued. These actions are listed for informational purposes only and are not open for public comment. 
 
 
 

Minor Modifications Issued 
(NJPDES Permits) 

12/15/21 DEP Bulletin 
Permit 
• Name 
• NJPDES Number 

Facility Location: 
• Address 
• County 

Executive Summary 

VV9000 LLC 
NJPDES Permit No. 
NJ0120481 

9000 RIVER RD 
Delair, NJ 08110 

 
Camden County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

YESTERDAY'S 
NJPDES Permit No. 
NJG0100765 

316 ROOSEVELT BLVD 
Upper Twp, NJ 08223 

 
Cape May County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

QUALITY CARRIERS 
INC 
NJPDES Permit No. 
NJG0134414 

80 DOREMUS AVE 
Newark, NJ 07105 

 
Essex County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

HONIG CHEMICAL & 
PROCESSING CORP 
NJPDES Permit No. 
NJG0165760 

414 WILSON AVE 
Newark, NJ 07105 

 
Essex County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

LUCCA FREEZER 
AND COLD 
STORAGE 
NJPDES Permit No. 
NJG0215449 

2321 INDUSTRIAL WAY 
Vineland, NJ 08360 

Cumberland County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

VENTURA HOMES 
NJPDES Permit No. 
NJG0271608 

103 MIDDLETOWN RD 
Holmdel, NJ 07733 

 
Monmouth County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

MIDDLESEX VO 
TECH SOLAR 1 LLC 
NJPDES Permit No. 
NJG0310361 

21 Suttons Lane 
Piscataway Twp, NJ 08854 

 
Middlesex County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 



7 
 

Minor Modifications Issued 
(NJPDES Permits) 

12/15/21 DEP Bulletin 
Permit 
• Name 
• NJPDES Number 

Facility Location: 
• Address 
• County 

Executive Summary 

HUDSON POINTE AT 
KEYPORT 
NJPDES Permit No. 
NJG0325121 

75 MANCHESTER AVE 
Keyport, NJ 07735 

 
Monmouth County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 



8 
 

The following administrative permit revocations were recently issued. These actions are listed for informational purposes only and are not open for public comment. 
 
 
 

Administrative Permit Revocations Issued 
(NJPDES Permits) 

 

Permit 
• Name 
• NJPDES Number 

Facility Location: 
• Address 
• County 

Executive Summary 

None at this time.   



 
 

9 
 

The following NJPDES General Permits were recently issued by the Division of Water Quality. This listing is for informational purposes only and is not subject to public comment. 
 
 
 

General Permit Authorizations Issued 
(NJPDES Permits) 

 

Facility Name Municipality NJPDES 
Number 

Issue Date Discharge 
Category Code 

None at this time.     
 



 

 

10 
 

 
New Jersey Department of Environmental Protection 

Permit Application Submitted to the Division of Land Resource Protection 
Changes in the Status Submitted of the Period 11/24/2021 to 12/07/2021 

 
 

Start of 30 day Public Comment Period 
 

County - 
Municipality 

PI Number 
Activity 
Number 

Project 
Location 

 
Project Description 

 
Applicant Name Project 

Manager 
Date 

Received 

Cape May - 0504-21-0002.1 GRACETOWN The proposed project consists of the S JERSEY GAS Alison 10/07/2021 
Dennis Twp - LUP - 210001 RD horizontal directional drill (HDD) installation @ GRACETOWN Astalos,  
   of approximately 2,441 linear feet (0.46 RD GAS MAIN Todd  
   miles) of new two inch diameter plastic pipe EXT Stueber  
   natural gas main within the Gracetown Road    
   right-of-way (ROW). The new gas main will    
   be extended from the existing four inch gas    
   main within the Dennisville Road ROW and    
   will be installed outside of paving but within    
   the maintained portion of the Gracetown    

   Road ROW.    

Monmouth - 1310-05-0001.2 21 DEAL CAFRA IP responding to NJDEP Notice of DUSHEY Chingwah 08/14/2020 
Deal Boro - LUP - 200001 ESPLANDE Violation dated May 1, 2018 for activities ABRAHAM Liang, Kara  
   including deck, stairs, storage room, pilings/  Turner  
   bulkhead/ sand-covered revetment and    

   wooden wall    

Ocean - Bay 1502-09-0002.3 111 Relocation, reconstruction & installation of BAY HEAD Andre 09/08/2021 
Head Boro - LUP - 210001 METCALFE ST recreation courts, renovation of existing YACHT CLUB Thompson,  